



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Applicant : YOSHIRITSU CO., LTD.  
1563 KOSHIBE, OYODO YOSHINO, NARA 638-0803 JAPAN

Sample Description : Sixty-seven (67) submitted samples stated to be :

Item Name

- (A) LaQ Basic 001
- (B) LaQ Basic 011
- (C) LaQ Basic 101
- (D) LaQ Basic 201
- (E) LaQ Basic 311
- (F) LaQ Basic 511
- (G) LaQ Basic 2400 Colors
- (H) LaQ Basic 2400 Pastel
- (I) LaQ Basic 5000
- (J) LaQ Animal World Chameleon
- (K) LaQ Animal World Eagle
- (L) LaQ Animal World Alligator
- (M) LaQ Animal World Tiger
- (N) LaQ Animal World Wild Kingdom
- (O) LaQ Marine World Shark
- (P) LaQ Marine World Mini Dolphin
- (Q) LaQ Marine World Mini Manta
- (R) LaQ Marine World Mini Orca
- (S) LaQ Marine World Mini Penguin
- (T) LaQ Marine World Mini Garden Eel
- (U) LaQ Marine World Mini Whale Shark
- (V) LaQ Dinosaur World T-Rex
- (W) LaQ Dinosaur World Triceratops
- (X) LaQ Dinosaur World Mini T-Rex
- (Y) LaQ Dinosaur World Mini Triceratops
- (Z) LaQ Dinosaur World Mini Stegosaurus
- (AA) LaQ Dinosaur World Mini Brachiosaurus
- (AB) LaQ Dinosaur World Mini Pteranodon
- (AC) LaQ Insect World Beetle
- (AD) LaQ Insect World Stag Beetle
- (AE) LaQ Sweet Collection Bunny
- (AF) LaQ Sweet Collection Teddy

*For and on behalf of*

CMA Industrial Development Foundation Limited

Authorized Signature : \_\_\_\_\_

  
Wan Leong Hang  
Deputy Manager

Toys and Material Division

Page 1 of 63



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)


Sample Description : Item Name

- (AG) LaQ Sweet Collection Flower
- (AH) LaQ Sweet Collection Cute House
- (AI) LaQ Sweet Collection Dreams
- (AJ) LaQ Petite Collection Pudding
- (AK) LaQ Petite Collection Kappa
- (AL) LaQ Petite Collection Penguin
- (AM) LaQ Hamacron Constructor 1 Jet Fighter
- (AN) LaQ Hamacron Constructor 2 Race Car
- (AO) LaQ Hamacron Constructor 3 Power Digger
- (AP) LaQ Hamacron Constructor 4 Fire Truck
- (AQ) LaQ Hamacron Mini Racer 4 Orange
- (AR) LaQ Hamacron Constructor EXPRESS
- (AS) LaQ Pax 8
- (AT) LaQ Free Style 100 (Red)
- (AU) LaQ Free Style 100 (Blue)
- (AV) LaQ Free Style 100 (Yellow)
- (AW) LaQ Free Style 100 (Green)
- (AX) LaQ Free Style 100 (Pink)
- (AY) LaQ Free Style 100 (Sky Blue)
- (AZ) LaQ Free Style 100 (Orange)
- (BA) LaQ Free Style 100 (Lime)
- (BB) LaQ Free Style 100 (Brown)
- (BC) LaQ Free Style 100 (White)
- (BD) LaQ Free Style 100 (Gray)
- (BE) LaQ Free Style 100 (Black)
- (BF) KocaLini TEDDY
- (BG) KocaLini RABBIT
- (BH) KocaLini COCKATIEL
- (BI) KocaLini PANDA
- (BJ) KocaLini PENGUIN
- (BK) KocaLini DOLPHIN
- (BL) KocaLini ROSE
- (BM) KocaLini SAKURA

*For and on behalf of*

CMA Industrial Development Foundation Limited

Authorized Signature : \_\_\_\_\_

  
Wan Leong Hang  
Deputy Manager  
Toys and Material Division

Page 2 of 63



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Sample Description : Sample not received

- LaQ Dinosaur World Triceratops and Pteranodon
- LaQ Dinosaur World Stegosaurus
- LaQ Dinosaur World Dino Skeletons
- LaQ Clear Parts Kit
- Insect World Mini Hercules Beetle
- Insect World Mini Rhino Beetle
- Insect World Mini Stag Beetle
- Insect World Butterfly
- Insect World Mantis
- Insect World Scorpion
- Hamacron Constructor Mini Airplane
- Hamacron Constructor Mini Police Car
- Hamacron Constructor Mini Forklift
- Hamacron Constructor Mini Drag Racer
- Hamacron Constructor Mini Scooter
- Hamacron Constructor Mini Off-Roader

Country of Origin : Japan  
Requested test part(s) : Refer to page 5 to 7 for details

Date Received : 05 Jan 2015.  
09 Mar 2015.  
17 Mar 2015.  
19 Mar 2015.

Test Period : 11 Mar 2015 to 23 Mar 2015.


Test Requested : Regulation (EC) No. 1907/2006 of the European Parliament and of the Council, Annex XVII, Entry 23 and its amendment Regulation (EU) No. 494/2011 and No. 835/2012  
- Cadmium content (formerly Directive 91/338/EEC) [for requested test part(s)].

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry and/or Inductively Coupled Plasma Spectrometry (ICP-OES) analysis.

*For and on behalf of*

CMA Industrial Development Foundation Limited

Authorized Signature : \_\_\_\_\_

  
Wan Leong Hang  
Deputy Manager  
Toys and Material Division

Page 3 of 63



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Test Result : Refer to the results on page 5 to 7.

Conclusion : Cadmium content of the requested test part(s) of the submitted sample was found to be within the requirement of Regulation (EC) No. 1907/2006 of the European Parliament and of the Council, Annex XVII, Entry 23 and its amendment Regulation (EU) No. 494/2011 and No. 835/2012.

Remark : The submitted samples were requested by the client to be tested in composite form. The results for composite sample are calculated based on the component with the least weight.

*For and on behalf of*

CMA Industrial Development Foundation Limited

Authorized Signature : \_\_\_\_\_

  
Wai Leong Hang  
Deputy Manager  
Toys and Material Division

Page 4 of 63





# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Test Result :

Regulation (EC) No. 1907/2006 of the European Parliament and of the Council, Annex XVII, Entry 23 and its amendment Regulation (EU) No. 494/2011 and No. 835/2012 - Cadmium content

### For plastic material

	<u>Test item</u>
	Total Cadmium
Maximum permissible level (mg/kg)	100
Sample	
*1	<5
*2	<5
*3	<5
*4	<5
*5	<5
*6	<5
*7	<5
*8	<5
*9	<5
*10	<5
*11	<5
12	<5

- Note :
- All results are in mg/kg
  - < denotes less than
  - \* denotes composite sample



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Test Result :

### For plastic material

Sample	Description
*1	Red plastic of parts of sample A, B, C, D, E, F, G, I, K, N, V, X, Z, AC, AE, AG, AI, AJ, AK, AM, AN, AP, AR, AS, AT + Orange plastic of parts of sample C, H, I, K, M, N, O, Q, S, T, V, Z, AB, AD, AE, AF, AG, AH, AI, AO, AP, AQ, AR, AZ + Yellow plastic of parts of sample A, B, C, D, E, F, G, I, J, K, N, S, W, X, Y, Z, AB, AC, AD, AE, AF, AG, AH, AI, AJ, AK, AL, AM, AN, AO, AP, AR, AS, AV
*2	Lime plastic of parts of sample C, H, I, J, L, T, W, Y, AD, AE, AF, AG, AH, AI, BA + Green plastic of parts of sample A, B, C, D, E, F, G, I, J, L, N, W, Y, AD, AE, AK, AQ, AR, AS, AW + Sky blue plastic of parts of sample C, H, I, N, O, P, Q, S, U, Z, AA, AE, AF, AG, AH, AI, AJ, AK, AM, AN, AO, AP, AQ, AR, AY
*3	Blue plastic of parts of sample A, B, C, F, E, F, G, I, K, N, O, P, Q, R, X, Z, AC, AD, AH, AI, AK, AL, AM, AP, AR, AS, AU + Pink plastic of parts of sample C, H, I, J, M, N, O, Q, V, X, Y, AA, AE, AF, AG, AH, AI, AX + Grey plastic of parts of sample N, T, U, AI, AR, BD
*4	Brown plastic of parts of sample N, AF, AH, AI, AJ, BB + White plastic of parts of sample A, B, C, D, E, F, G, H, I, J, K, M, N, O, P, Q, R, S, T, U, V, W, X, Y, Z, AA, AD, AE, AF, AG, AH, AI, AJ, AM, AN, AO, AP, AQ, AR, BC + Black plastic of parts of sample A, B, C, D, E, F, G, H, I, J, K, L, M, N, O, P, Q, R, S, T, U, X, Y, Z, AA, AB, AC, AD, AF, AI, AK, AM, AN, AO, AP, AQ, AR, BE
*5	Dull light blue plastic of large wheels of sample F, G, H, I, AM, AN, AR + Black plastic of small shaft of sample F, G, H, I, M, T, V, W, AM, AN, AO, AP, AQ, AR + Dull black plastic of large shaft of sample, F, G, H, I, AM, AN, AO, AP, AR
*6	Black plastic of tires of small wheels of sample F, G, H, I, M, T, V, W, AM, AN, AO, AP, AQ, AR + Dull white plastic of main body of wheels of sample F, G, H, I, M, T, V, W, AM, AO, AN, AP, AQ, AR + Blue plastic of tray of sample F
*7	Pink plastic of tray of sample AI + Orange plastic of tray of sample AR + Light green plastic of tray of sample N
*8	Translucent light blue of cover of box of sample I, H, BF, BG + Translucent plastic of main body of box of sample I, H, BF, BG + Dull white plastic of holder of box of sample I, H, BF, BG
*9	Translucent black plastic sheet of parts of sample BH, BK, BL + Translucent white plastic sheet of parts of sample BI, BK, BL, BM, BN, BO + Clear plastic sheet of parts of sample BL
*10	Translucent sky blue plastic of parts of sample BM + Translucent pink plastic of parts of sample BI, BN, BO + Translucent lime of parts of sample BK, BL, BN
*11	Translucent black plastic of parts of sample BH, BK, BL, BM + Translucent white plastic of parts of sample BJ, BK, BL, BM
12	Milky white plastic of headband of sample AI



# CMA Testing and Certification Laboratories

廠商會檢定中心

## TEST REPORT

Report No : AT0015930(7)

Date : 21 Apr 2015

Application No : LT009426(0)

Test Result :

### For paints on painted articles

	<u>Test item</u>
	Total Cadmium
Maximum permissible level (mg/kg)	1000
Sample 13	<5

Note : 

- All results are in mg/kg
- < denotes less than

Sample	Description
13	blue, yellow, red and assorted coatings of booklet of sample A to AR